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3680 GHz 3.695 GHz 1.000 MHz 3.69408 GHz -28.19 dBm -15.19 dB 3.890 GHz 3.980 GHz 100.000 kHz -0.10 dBm -30.10 dB
3695 GHr 3699 Ghr 500,000 kiz 3.69525 GHz -27.85 dBm -14.85 dB 3980 Gz 3981 Gz 500,000 ki -26.08 dBm 13.04d8
3.699 Gtz 3700 Gtz 500,000 kitz 3.70000 GHz -25.98 dBm -12.98 dB 3981 GHiz 3985 Ghz 500.000 kHz 12453 dBm 115348
3.700 GHz 3.790 Ghz 100,000 kitz 3.78790 GHz -0.50 dBm L) 3.985 GHz .000 GHz 1.000 MHz -20.31 dBm 113148
Reacy oo R Ready [
12:52:33 W 12/22/2023 12:57:40 PM 12/22/2023
FR1 n77 / 90MHz / DFT-S OFDM / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
e = 5 |
Ref Level 4000dBm  Offset 111068 (= saL Ref Level 40.00 dBm  Offset 11.10.d8 Mede Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians
Limit Check Phss it Check
Line _SPURJOUS. P . Line _SPUROUS LI A85.002
30 dB BORIBUS (e _aBs_ooz
20 20
10 dBy 0
o
e e e e e s W‘“«MWW«"WV’-‘ rﬁfwMMﬂW\ et g S A s e N D T P v"‘q\'«*"\wl
SPURIOUS_tINE ABS 00 T |
20 dBm- T ‘ ‘
T
|
| | |
y
50
3.68 GHz 16004 pts. 11.0 MHz/ 3.79 GHz 3.89 GHz 16004 pts 11.0 MHz/ 4.0 GHz

2 Result Summal

12:53:26 PM 12/22/2023

3.680 GHz 3695 GHz 1.000 MHz 3.69430 GHz -26.09 dBm -13.09dB
3,695 GHz 3.699 GHz 500.000 kHz 3.69845 GHz -27.25 dBm -14.25 dB
3.699 GHz 3.700 GHz 500,000 kHz 3.70000 GHz -26.76 dBm -13.76 dB
3.700 GHz 3.790 GHz 100.000 kHz 3.77660 GHz -1.60 dBm -31.60 dB

L [ fu

01:36:45 B 12/22/2023

3890 GHz 3.980 GHz 100.000 kHz 3.89739 GHz -0.68 dBm -30.68 dB
3980 GHz 3981 GHz 500.000 kHz 3.98003 GHz -25.87 dBm -12.87 d8
3.981 GHz 3.985 GHz 500,000 kHz 3.984 88 GHz -24.39 dBm -11.39d8
3.985 GHz 4.000 GHz 1.000 MHz 3.99772 GHz -23.81 dBm -10.81d8
[

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n77 / 90MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 11.10.dB. Mode Auto Sweep saL RefLevel 40.00dBm  Offset 11,1048 Mode Auto Sweep

seL
Count 10100 Count 100/100
T | s Erisins i
it Phss it Chect 5
phes Line spuz‘ms LINE_ABS_od2 Phss
BORIBUS_nE_ABs 002
20 20
10 di 0
a V" S, a iy
o N’W“'\N'WW*"\NWMW PP S S Y g, I, i A I B T L . LYY s W WL mwﬂw«‘wm v
URIOUS HIE T ARS00: T I |
20 dBrr T T ‘ 1
|
3 / ! : W
50
3.68 GHz 16004 pts. 11.0 MHz/ 3.79 GHz 3.89 GHz 16004 pts 11.0 MHz/ 4.0 GHz
2 Result Summa
3680 GHz 3.695 GHz 1.000 MHz 3.683 63 GHz -28.64 dBm -15.64 dB 3.890 GH. 3,980 GH. 100.000 kH; -1.49 dBm -31.49dB
3695 G 3699 Ghe 500,000 ke 3.69773 GHz -30.24 dBm 17.24dB Jo80 Cite a1 oty 500,000 ke Y 28,36 dBm 15368
3699 Gtz 3.700 Gtz 500,000 kitz 3.70000 GHz -29.82 dBm -16.82 dB 3981 GHiz 3985 GHe 500000 kHe Y 27381 dBm 125148
3.700 GHz 3.790 GHz 100000 Kz 378061 GHz -233dBm -3233dB S ass o 4000 Cr 1000 M 2619 dBm 131048
neody N e [T ] &l
12:54:13 PN 12/22/2023 01:40:58 PM  12/22/2023

FR1 n77 / 90MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 11,1005 Made Auto Sweep saL RefLevel 40.00dBm  Offset 11.10d5 Mode Auto Sweep seL
Count 100/100 Count 100/100

S 5 s :

Limit ChecY FRss Limit Chect 55

Line _SPUROUS. " Line _SPURIOUS_LINE_ABS. 02 Phss
30 dfon | SPORIBUS_UNE ABS 002
zn 20
10 dby 0
o

I g a5 M VAN M P M Pt e S g e Py

g A A A A U b 1 S IINN  M o goh
|

SPURIOUS_LINE ABS_00:

20 dBn

50
3.68 GHz 16004 pts 1.0 MHz/ 379GHz || 339 Grz 6004 pts 1.0 MA T0GH:
2 Result Summa

3680 GHz 3.695 GHz 1.000 MHz 3.69445 GHz -29.44 dBm -16.44 dB 3.890 GHz 3.980 GHz 100.000 kHz 3.893 09 GHz -2.13 dBm -32.13dB

3695 GHz 3.699 GHz 500,000 kHz 3.69851 GHz -28.95 dBm -15.95 dB 3.980 GHz 3981 GHz 500000 kHz 3.98007 GHz -28.81 dBm -15.81 dB

3699 Gtz 3.700 Gtz 500,000 kfiz 3.69998 GHz -30.91 dBm -17.81 dB 3981 GHe 3.985 Gtz 500000 kHe 3.98312 GHz -28.28 dBm -15.28dB

3.700 GHz 3.790 GHz 100,000 kiz 3.72206 GHz -2.61 dBm 3261 dB 3985 CHz 4,000 GHe 1,000 MHz 399403 GHz 2764 dBm 14,64 dB

Ry e Resdy & Ean

12:55:07 PM 12/22/2023 01:41:52 B 12/22/2023

TEL : 886-3-327-3456 Page Number : A13-58 of 64
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 90MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

T T RS (e — Reflevel 00dBm Ot 111008 Mode AutoSweep sat
Caunt 100/100 Count 100/100
1 Spurious Emissions
i\ ¢ Line spuz‘ms LINE_ABS_0q2 55
30 di WiIRIBUS_onE ass_o02
20 20
10 dir 10
o
e,

BOUS-LNE JAES00 rrwvwwm o g, P e P by iy ||| P g et gy i,
20 dBm ‘ }] !
-30 T 1 i

f Il ‘
i Il |
-50
3.68 GHz 16004 pts. 11.0 MHz/ 379GH: || 389 GHz 16004 pts 1.0 MAz/ 20GHz

2 Result Summal

3680 GHz 3,695 GHz 1.000 MHz 3.694 84 GHz -34.15 dBm -21.15dB
3695 GHr 3599 GHz 500.000 kHz 3.69868 GHz -34.16 dBm -21.16 dB
3.699 GHz 3.700 GHz 500,000 kHz 3.69999 GHz -33.11 dBm -20.11 dB
3.700 GHz 3.790 GHz 100,000 kHz 3.71648 GHz -4.99 dBm -34.99 dB

12:55:55 BM 12/22/2023

3,890 GHz
3.980 GHz
3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3.985 GHz
4000 GHz

100.000 kHz
500.000 kHz
500,000 kHz

1.000 MHz

-33.44 dBm

01:42:47 B 12/22/2023

Ready

FR1 n77 /90MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

tiVie Spectru
Ref Level 40.00 dBm  Offset 11.10.dB Made Auto Sweep

Limit Chezd
Line _SPUR|OUS_UINE

s_ogz

SGL

Count 100/100

Ref Level 40.00dBm  Offset 11.10

1 Spurious Emissions

SPORIGUS_LINE

a8 Mode Auto Sweep

6L

Count 100/100

A A AR A AR A A AL AR AL A AR N N W o

30 dm ABS_002
20 20
10 dbs 10
0
AN AL | BN Ll AN sty M SN B e\ g s 4 A i

SPURIOUS_LINE ABS_00:

2 Result Summa:

3.680 GHz 3695 GHz 1.000 MHz 3.69370 GHz -27.13 dBm -14.13 dB

3,695 GHz 3.699 GHz 500.000 kHz 3.69869 GHz -27.05 dBm -14.05 dB

3.699 GHz 3.700 GHz 500,000 kHz 3.69999 GHz 27.15 dBm -14.15 dB

3.700 GHz 3.790 GHz 100.000 kHz 3.78812 GHz -4.06 dBm -34.06 dB
Reacy

12:56:44 PM  12/22/2023

3,890 GHz

3980 GHz

3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3,985 GHz
4.000 GHz

100.000 kHz
500.000 kHz
500.000 ke

1.000 MHz

-20 dBm T L
304 | k.l mew
50

3.68 GHz 16004 pts 1.0 MHz/ 3796GH: || 3396H 16004 pte 1.0 MR 0GH

01:43:43 PM 12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 4000dBm  OMset 11,1008 Mode AutoSweep sa RefLevel 4000 ddm  Offet 111008 Mode Auta Sweep s
Count 100/100 Count 100/100
1 Spurious Emissions

Lmit Cheell PASS it Check

Line 5PURfous._une Phss e _SPURloUS e s o
30 diar {F’I'ﬂll JUS_LINE_ABS_002
20 20
10 dir 10
o o . ) R

P A o e ot i A i R i i ‘,/' v W J\f‘»”\-\f"w“./\"\fu"\.a“ﬂj\- WA -,,“yw‘f’\h,/"]
|

SPURIOUS HNE ABS 00

20 dBn
, l N”i"ﬁwmm
50

3.68 GHz 16004 pts 12.0 M2/ 38GH: || 388GH: 16004 pts 12,0 MHz/ 2.0GH:

2 Result Summal

01:46:27 BN 12/22/2023

3.680 GHz 3695 GHz 1.000 MHz 3.69472 GHz -28.20 dBm -15.20dB
3,695 GHz 3599 GHz 500.000 kHz 3.69896 GHz -28.00 dBm -15.00 dB
3.699 GHz 3.700 GHz 500,000 kHz 3.69993 GHz 27.01 dBm -14.01 dB
3.700 GHz 3.800 GHz 100.000 kHz 3.76037 GHz -1.72 dBm -31.72dB
fecy =

3,880 GHz 3
3.980 GHz 3
3.981 GHz 3
3.985 GHz a

100.000 kHz
500.000 kHz
500,000 kHz

1.000 MHz

980 GHz
981 GHz
985 GHz
000 GHz

0.50 dBm

-29.50 dB
-12.08dB

-0.92 dB
-10.65 dB

01:53:21 PM  12/22/2023

Ready

FR1 n77 /100MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 11,1008

Limit Chesi

Mode Auto Sweep

6L

Count 100/100

Ref Level 40.00dBm  Offset 11,10 dl

1 Spurious Emissions

imit Checd
ne _SPURIOUS_LINE_ABS_0q2

B Mode Auto Sweep

6L

Count 100/100

0 ‘13"“‘"' s WiRIBTS e ‘.ws 002

20 20

10 dty 10

’ el e it Lk T N e A ] MM\\""‘MW\."n”‘MWM“WW‘N-”MpWM\f‘ﬁVNM AN
1 I

SPURIOUS_LINE ABS_00:

01:47:20 PM 12/22/2023

01:54:00 B 12/22/2023

20 dBm . ‘
| 1

iﬂ“w‘ \.rﬂ L i
50
368 GHz 6004 pts 12.0 MHz/ 5EGH: || 3s8cHE 6004 pts 120 MR/ T0GH:
2 Result Summa

3680 GHz 3.695 GHz 1.000 MHz 3.691 80 GHz -28.21 dBm -15.21 dB 3,880 GHz 3.980 GHz 100.000 kHz 3.91948 GHz -1.13 dBm -31.13dB

3695 GH 3699 GHz 500.000 kHz 3.69827 GHz -26.46 dBm -13.46 dB 3.980 GHz 3981 GHz 500,000 kHz 3.98052 GHz 26.26 dBm -13.26 dB

3699 Gtz 3.700 Gtz 500,000 kfiz 3.69896 GHz -28.01 dBm -15.01 dB 3981 GHz 3.985 Gtz 500000 kHe 3.98175 GHz 23.41 dBm 10.41 dB

3.700 GHz 3,800 GHz 100,000 kiz 371773 GHz -1.35 dBm -31.35 dB 3a85 ohie 4000 oty 1 600 Mits 358645 GHz 33,44 dBm “10.44 dB

rescy Sl e weay S 0D

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Limit Chesi
Line _SPURJoUS.

Ref Level 40.00 dBm  Offset 11,1008

NE_ABS_0d2

Mode Auto Sweep

6L

Count 100/100

RefLevel 40.00dBm  Offset 11,1048

1 Spurious Emissions

mit ChecH
e _SPURIOUS_LINE_ABS_0q2

Mode Auto Sweep

s6L

Count 100/100

30 dB SPORIBUS_UNE_ABS_002
20 20
10 dbs 0

AP P P P, i A S T S I P i

il o bl

A AL A i kbl Sathe hlchitiocs i bl i o e drad ]

SPURIOUS HNE ABS 00

20 dBn . ‘

2 Result Summal

01:48:14 BN 12/22/2023

3680 GHz 3,695 GHz 1.000 MHz 369067 GHz -29.05 dBm -16.05 dB
3.695 GHz 3699 GHz 500,000 kHz 3.697 56 GHz -27.89 dBm -14.89 dl

3.699 GHz 3.700 GHz 500,000 kHz 3.699 98 GHz -27.97 dBm -14.97 dB
3.700 GHz 3.800 GHz 100.000 kHz 3.75527 GHz -2.96 dBm -32.96 dB

3,880 GHz
3.980 GHz
3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3.985 GHz
4000 GHz

| ]!
. l N, o M e
‘
50
3.68 GHz 16004 pts. 12.0 MHz/ 3.8 GHz 3.88 GHz 16004 pts 12.0 MHz/ 4.0 GHz

100.000 kHz
500.000 kHz
500,000 kHz

1.000 MHz

-32.20 dB

.48 dB
-13.12 d8

01:54:38 B 12/22/2023

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 11,1005 Made Auto Sweep saL RefLevel 40.00dBm  Offset 11.10d5 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions

Limit ChecY FRss mit ChecH &3

Line _SPURJOUS_UINE_ABS_062 P Line _SPURIOUS_LINE_ABS. 02
30 dear | SPORIBUS_UNE ABS 002
zn 20
10 dby 0
o

TV e Ve e e ek e e

B i i e e A dasrae

SPURIOUS_LINE ABS_00:

01:49:32 PM 12/22/2023

01:85:16 B 12/22/2023

20 dBm . ‘
|
cvnatha"s | \ o alladli
"
50
368 GHz 6004 pts 12.0 MHz/ 5EGH: || 3s8cHE 6004 pts 120 MR/ T0GH:
2 Result Summa
3680 GHz 3.695 GHz 1.000 MHz 3.694 80 GHz -29.96 dBm -16.96 dB 3.880 GHz 3.980 GHz 100.000 kHz 3.891 71 GHz .2.06 dBm -32.06 dB.
3695 GH 3699 GHz 500.000 kHz 3.69834 GHz -31.19 dBm -18.19.dB 3.980 GHz 3981 GHz 500,000 kHz 3.98064 GHz 29.81 dBm -16.81 dB
3699 Gtz 3.700 Gtz 500,000 kfiz 3.60897 GHz -28.79 dBm -15.79 dB 3981 GHe 3.985 Gtz 500000 kHe 398377 GHz 28.21 dBm -15.21 8
3.700 GHz 3,800 GHz 100,000 kiz 3.71551 GHz -3.13dBm -33.13 B 3a85 ohie 4000 oty 1 600 Mits 380555 GHz 96,58 dBm 135848
ey e Ready jinaasaniif &

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 100MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 11,1068 Made Auto Sweep

6L

Count 100/100
1 Spurious Emissions

RefLevel 40.00dBm  Offset 11,1048

Mode Auto Sweep

s6L

Count 100/100

2 Result Summal

_: PASS it Chect 3
Phss Line _SPURIOUS_LINE_ABS. 02
30 diar SPORIBUS_UNE ABS 002
2 20
10 di 0
a
ik PR P HAnah A PRI g i
SPURIOUS i A o PP el o Py Pt ittt iy i A p i 1"‘-ﬂ""»"c‘ e A A gl o e A A i
20 dBm . ‘
I
30 t I | {
/ | I|
40 dBm ‘. ‘M v Y
L
50
3.68 GHr 16004 pts. 12.0 MHz/ 3.8GHz || 3338 GHz 16004 pts 12.0 MHz/ 2.0GHz

3680 GH 3695 GH 1.000 M 3.68283 GHz -33.70 dBm -20.70 dB ;
3695 ate 3899 GHe 500,000 kHs 3.69774 GHz -33.83 dBm -20.83 dB e oo g e
3699 Gtz 3700 Gtz 500,000 kitz 3.69997 GHz -32.92 dBm -19.92 dB 3981 GHiz 3985 GHe 500000 kHe
3.700 GHz 3.800 Ghz 100,000 khiz 371978 GHz -5.55 dBm -35.55 dB 3 oS oty 4000 Gy 1,000 Wiz
R [T o e [T ] 2
01:50:34 PM 12/22/2023 01:55:59 PM  12/22/2023
FR1 n77 / 100MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
s - g = |
Reflevel 4000dBm  Offset 111068 Mode Auto Sweep saL RefLevel 40,00 dBm  Ofiset 11.10d8 Mode Auto Sweep saL
Count 10100 Count 100/100
IR | 1 Spicus Emissions
Limit Cheek Phss it ChecH 3
Line _SPURJGUS_LINE_ABS 02 Phss o g e SPURIOUS_LINE_ABS.0d2
30 dm I SPORIGUS_LINE_ ABS_002
20 0
10 di 10
o
S . MNWWWWWN‘MWWWMN“W} ‘f AP S e A e g e o el i P A
20 dBm . J A |+
1l
50
3.68 GHz 16004 pts. 12.0 MHz/ 3.8GHz || 388 GHz 16004 pts 12.0 MHz/ 4.0 GHz

2 Result Summa:

3.680 GHz 3695 GHz 1.000 MHz 3.69445 Gl -28.09 dBm -15.09 dB
3695 GHr 3699 GHz 500,000 kHz 3.69638 GHz -29.72 dBm
3,699 GHz 3.700 GHz 500,000 kHz 3.69997 GHz -28.73 dBm
3.700 GHz 3.800 GHz 100.000 kHz 3.77427 GHz -4.03 dBm

3,880 GHz

3980 GHz

3.981 GHz
3.985 GHz

01:51:23 PM 12/22/2023

3,980 GHz
3981 GHz
3,985 GHz
4.000 GHz

100.000 kHz
500.000 kHz
500.000 ke

1.000 MHz

01:52:35 PM 12/22/2023

Readly

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3N2803C

Conducted Spurious Emission

FR1 n77 / 10MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 35.000Bm  Offset 1110 dB Mode Auto Sweep

6L

Ref Level 35.00dBm  Offset 111048

Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 Spuriou: jans.
Limit Cheo
o 30 dbgye (USRS 0T
20
10
0 0
10 dBan -10 dBow
SPURIOUS_LINE ABS 002 SPURIOUS_LINE | ABS 002
-20
20 -30
-40 -40
" | o Y. . P 4 PR A -
W ™ P g™l Ml WY N M ] | I L WG, e et WAV b adbeanli |
60 60
30.0 MHz 91005 pts. 0 GHz/ 40.0 GHz. 30.0 MHz 91005 pts. 0 GHz/ 40.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 39.81880 MHz -49.68 dBm -36.68 30,000 MHz 1.000 GHz 1.000 MHz 65.51737 MHz -49.86 dBm -36.86 dB
1000 GHz 1680 GHz 1,000 MHz 3.67849 GHz -47.43 dBm 3443 dB 1.000 GHz 3,680 GHz 1.000 MHz 2.968 72 GHz -48.94 dBm -35.94 dB
4000 GHz 10,000 GHz 1.000 Mz 6.49923 GHz -47.66 dBm -34.66 dB 4,000 GHz 10.000 GHz 1.000 MHz 6.46884 GHz -47.58 dBm 4.58 dB.
10.000 GHz 25,000 GHz 1,000 MHz 21.54284 GHz -43.69 dBm -30.69 d 10.000 GHz 25.000 GHz 1.000 MHz 21.554 56 GHz -43.76 dBm -30.76 dB
25,000 GHr 40,000 GHa 1,000 MHz 32.27266 GHz -47.13 dBm 3413 dB 25.000 GHz 40.000 GHz 1.000 MHz 3169331 GHz -46.96 dBm 33.96 dB.
w5 ] . ian
11:07:48 A 12/22/2023 11:10:14 A 12/22/2023
Ref Level 3500 dBm  Offset 1110 dB Made Auto Sweep SGL
Count 100/100
REABS 0T
10
0
10 dBan
SPURIOUS_LINE ABS 002
-20
20
40
g =y SO o AL, A -
] ™" T AT NN NP
60
30.0 MHz 91005 pts. 0 GHz/ 40.0 GHz.
2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 39.818 80 MHz -49.77 dBm -36.77 dB
1000 GHz 1680 GHz 1,000 MHz 2.96369 GHz -48.97 dBm -35.97 dB
4,000 GHz 10000 Ghz 1,000 MHz 650963 GHz -47.77 dBm 3477 dB
10.000 GHz 25,000 GHz 1,000 MHz 21.55128 GHz -43.79 dBm -30.79dB
25,000 GHr 40,000 GHa 1,000 MHz 3168721 GHz -46.77 dBm -33.77dB
11:21:08 AN 12/22/2023

TEL : 886-3-327-3456
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2803C
Frequency Stability
Test Conditions FR1 n77 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0218
40 Normal Voltage 0.0024
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0072
PASS
-10 Normal Voltage 0.0081
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0098
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0051
20 Battery End Point 0.0020

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A13-64 of 64
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77(Part 27Q) SISO ANTS8

Peak-to-Average Ratio

Mode FR1 n77 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.34 5.04 5.86 6.34 PASS
Mode FR1 n77 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.50 PASS
TEL : 886-3-327-3456 Page Number : Al4-1 of 64

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Reflovel 3000dBm  Offset 41045 = AnBW 20 Mz Reflevel 300000 Oftser 41045 = AnBW 20 Mz
- e Won MessTime  1ms - 068 MessTme 1ms
THG P
c
- —
1E02: Ay 102 .
T T
3 i
£ §
o : TE0s \
1 f
!
‘ X i
I
I ‘ - "
(CF3.50001 GHz Mean Pwr + 20,00 d8 | [ (7350001 Gz Mean Pwr + 20,0048
2 Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000 I
-_zs,m dBm 3061 dBm —.m d8 200dB 33846 434 3B _A B ="—zs.u dBm 3093 dBm 5.52d8 23848 42448 501 dB 5
""" "
04:42:35 M 12/22/2023 04:42:45 B0 12/22/2023
Reflovel 3000dBm  Offset 41045 = AnBW 20 Mz Reflevel 300000 Oftser 41045 = AnBW 20 Mz
- e Won MessTime  1ms - 068 MessTme 1ms
TRGFP ThG >
1E02: = - 102 =
i S i
i : \
TE04 i TE04 ;
i |
1 1
I
(CF3.50001 GHz Mean Pwr + 20,00 d8 | [ (7350001 Gz Mean Pwr + 20,0048
Result Summ Sarmples: 20000 2 Result Surnm Samples: 20000 I
24.58 dBm 30.63 dBm 6.05 dB 28248 4524B 556 b 61048 ="=u.93 dBm 30.68 dBm 6.75dB 292 d8 5.08 dB 631d8 670 d8
[ o Mz weasuring... ENNNENNNN * e
04:43:03 M 12/22/2023 04:43:27 B0 12/22/2023
Reflevel 3000dBn  Offiet 4105 = AnBW 20 MH:
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%
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i
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I
|CF 3.50001 GHz Mean Pwr + 20.00 dB
2 Result Summ Sarmples: 20000
-_zzu dBm 29.78 dBm - 7.6 dB 25448 5,26 d8 650 3B 766 db
04:43:35 M 12/22/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al4-2 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH 9.81 14.15 19.22 - 29.31 38.44 48.55 62.70
BW 70MHz 80MHz 90MHz 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 69.09 79.92 91.89 101.50
Mode FR1 n77 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.97 9.71 15.07 14.80 19.54 19.78 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.75 9.77 15.02 14.89 19.66 19.62 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 30.69 30.39 40.52 40.76 50.35 50.15 62.58 62.70
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM | B64QAM | 256QAM
Middle CH 30.51 30.27 40.44 40.68 50.25 50.15 62.58 62.70
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 72.59 72.59 80.56 80.56 92.79 92.43 102.90 102.70
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM | B64QAM | 256QAM
Middle CH 72.59 72.17 80.56 80.40 92.79 92.43 102.70 102.50
TEL : 886-3-327-3456 Page Number : Al4-3 of 64

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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04:45:07 MM 12/22/2023

FR1 n77 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM
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1 Frequency Sweep .
m Mif1)  17.80 dam
3382520 642 35000500z
2 2
FAVE I RS PR AN PV 1 o ANV o 4-,,\_‘,,-1\\ wivt,
0 . 0 7
7 7
J Y ! |
0 ; 0 I8
f ) il |
Wy ] e "
A |
i i N i
i w, | ! Y i,
. . | bl | 4 . A .
A T Lourerelc A B BN
A, ol Vg,
Nonl VN
G3sm01GHE ot pte Gz Span 20.0 Wiz || (7350001 Gz 0T s ) Span 300 M

2 Marker Table 2 Marker Table

M 1 3498292 GHz 16.71 dBm ndB 260 dbl M1 1 3.50005 GHz 17.40 dBm B 6.0 dit
m 1 1494955 GHz £71 dBm nd8 down BW 9.97 MHz m 1 1494975 GHz 681 dBm ndB down BW
n 1 3504925 GHz 821 dim QFactor 3509 n 1 3,504 685 GHz 10,66 dBm G Factor
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64QAM

256QAM
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 4108 = REW 300 kHz
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04:44:37 MM 12/22/2023

FR1 n77 / 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM
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64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n77 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 4108 & REW 500 kHz
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04:42:09 PM 12/22/2023

FR1 n77 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM
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64QAM

256QAM
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Report No. : FG3N2803C

e% FCC RADIO TEST REPORT

SPORTON LAB.

FR1 n77 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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